INSTRUCTION MANUAL

AL-336D DELUXE
Centre Lathe (415V)
300 x 900mm - 38mm Bore

L682D



Page 2 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 3 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 4 Instruction Manual for AL-336D (L682D) 10/09/2014

PASSPORT DATA

AL-3%b
Model: [ e023%h v X?fﬂ Serial No.: oy 59 (ff
Main el. motor: 4 NP V | Ph K Hz

GEOMETRIC ACCURACY CHECKING

The machine lathe guide way horizontality shall be checked in longitudinal and
transverse direction towards the machine axis by the help of level with an
accuracy up to x0.02/1000 mm and + 0.04/1000 mm. before starting any

accuracy measurement.

To avoid one-sided loading of the machine body, place the carriage in the
center of the body while leveling.



Page 5 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 6 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 7 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 8 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 9

Instruction Manual for AL-336D (L682D)

Fig.1n MAIN ASSEMUBLIES

Rig.1b CONTROLS

13

14

15
18

20

10/09/2014



Instruction Manual for AL-336D (L682D)

1.2. BASIC TECHNICAL DATA

10/09/2014

Form 1
CQ6230 SERIAL | C0632C
Max swing over bed & 300 mm @ 320mm
Max swing over gap @ 430 mm @ 450mm
Max swing over cross slide & 180 mm @ 180mm
Distance between centers 900 mm /750 mm | 1000 mm
Taper of spindle bore ' 38 mm
Range of spindle speed 0 steps 75—1400 rpm /
: 18 steps 65-1810 rpm

Taper of spindle bore MT. 5
Taper of tailstock spindle MT. 3
Max, travel of carriage 760mm /560 mm | 880 mm
Max. travel of cross slide 130 mm
Max. travel of top slide 75 mm
Max. travel of taiistock spindle 100 mm
Motor power 1.1 KW /1.5 KW

povs g

% - Wil *@

g d @ E

- | —TT il T~ _\i\s_._(

Fig. 2 Pesition te¢ hoist the laLhe



Page 11

Instruction Manual for AL-336D (L682D)

2. DESCRIPTION OF THE MAIN UNITS

GEAR BOX

The gear box is mounted on the machine corp. the rotation motion to this gear
box is transferred through V-belts and belt puiley from an el. motor mounted on

the guide way.

QUADRANT

The quadrant is destinated to transfer the motion from the gear box to the feed
box through some change gears. It is mounted in the quadrant box. The latter
is closed by a cover.

FEED BOX

The feed box is fixed to the face side of the machine corp.—just below the gear
box. It includes ali the mechanisms, by the help of which is effected the
adjustment for selection of the feed or thread pitches.

Required adjustments for the different values of the feed or thread pitch are

realized by the help of respective drums, located on the front part of the feed
box.

CARRIAGE GROUP AND ITS MECHANISMS

The carriage group is destinated for fixing and driving the cutting too. It
includes five basic parts: carriage box, carriage board, lower slide, cross piece

“and upper (top) slide. -

A. Carriage box

The carriage box is mounted on the carriage board. It contain the mechanisms
that are used for driving the carriage longitudinal and cross feed, as well as the
mechanism for engagement of the nut to the lead-screw while threading and
the mechanism for manual feed of the carriage.

B. Carriage board
The carriage board is mounted on the corp. guide ways. All the rest parts of the
carriage group are fixed to this carriage board. :

C. The lower slide moved on the guide ways of the carriage board in

10/09/2014



Page 12 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 13 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 14 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 15 Instruction Manual for AL-336D (L682D) 10/09/2014

After one-hour operation of the machine, check the oil level in the tanks and if
necessary add the required quantity.

After two shifts operation of the machine, check the play of the V-belts.

Fig.3a Lubrication Systemn

CLr

| C/
| —
L%
=

@ 8 8 8

@ 7

o

Fig. 3¢ Lubrication System

Fig.3b Lubrication System



Page 16 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 17 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 18 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 19

Instruction Manual for AL-336D (L682D)

All the quadrant setting and drums / handle different position are shown in
nameplate for threads and feeds.

| & Il TYPE FEEDBOX:

Select handle 4 for feeding or threading. Handle / drums 5,6,21 are for
controlling the speed of feedbox.

il TYPE FEEDBOX:

Push handle 4 inside then move left or right to select feeding or threading,
drawing back then move left or right for controlling the feed rate and size of the
threads. Same operation on Handle 5 for the controlling the feed rate and size

of the threads.

]

I 17 1§

v 8 s ® I

Fig.4 Operation levers 1 type Feedbox

0 1 a7 15 514 13 12

Fig. 5 Operation levers I type Feedbox

10/09/2014



Page 20 Instruction Manual for AL-336D (L682D)

0 1 18 17

wm

'i?

Fig. 8 Operation levers II1 type Feedbox

Adjust the nut gap on the carriage see Fig. 7. Rotate the p.1 on the nut to
satisfied saddle moving and required travel.

Chuck and faceplate mounting see Fig. 8. The connection between spindle
and chuck or facepiate is made by D-Cam lock structure. When mounting, put
the three pull pins of chuck or faceplate into the three holes on the spindle face
end, then furn the three cams with the aid of square head wrench, when
turning the cams clockwise, the chuck or faceplate will be locked, when turning
the cams counter-clockwise to certain point, the chuck or facepiate can be
detached.

Biske shape pin

&\
N
NNy

hole

=1

|

Fig. 7 Ad.JUSt the gap of horizontal feeding nut Fig 8 Chuck or face plate lock strueture

10/09/2014



Page 21 Instruction Manual for AL-336D (L682D) 10/09/2014

FRETTED PARTS

Form 3
NO. Name Material Mount Note
1 Feeding nut ZQSn6-6-3 1 CQ6230-5104
Half nut ZQSn6-6-3 1 CQ6230-4003
A B other %75/
A=a ~
30 $12-F.on
2_ N&-TH 12 L] ED 1lo.08
/@ 11T 2

(%)

24
*295-0.8

ts
TIEX2-H&
(TR0

/4 .m'- :KLQVE

Fig.9 Feeding Nut Material

12.5
other

403

L]
0305502

40

Fig.10 Half Nut Material



Page 22 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 23 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 24

Instruction Manual for AL-336D (L682D)

TRANSMISSION SYSTEM & PARTS  (See Fig.11)
Form.4
Parts No. of Modulus Pressure
Pats | ° Kinds | teeth of of Material| Notes
No. . angle
thread pitch
1 Gear 42 M2 20° 45 2013
2 Gear 23 M2 20° 45 2018
3 Gear 47 M2 20° 45 2019
4 Gear 36 M2 20° 45 2021
5 Gear 55 M2 20° 45 2020
6 Gear 31 M2 20° 45 2022
7 Gear 45 M2 20° 45 2016
Headstock| 8 Gear 58 M2 20° 45 2015
9 Gear 21 M2 20° 45 2017
10 Gear 45 M2 20° 45 2008
11 Gear 59 M2 20° 45 2029
12 Gear 46 M2 20° 45 2030
13 Gear 83 M2 20° 45 2031
. 45 M2 20° 45
14 |Paired Gear 2026
40 M2 20° 45
40 20°
15 Gear M2 45 2032
45 M2 20° 45
16 Gear 24 M2.25 20° 45 30298
17 Gear 16 M2.25 20° 45 30318
18 Gear 18 M2.25 20° 45 30328
o 18 M2.25 20° 45
Triplicate
19 18 M2.25 20° 45 30058
Gear
18 M2.25 20° 45
20 Gear 20 M2.25 20° 45 30038
21 Gear 28 M2.25 20° 45 3002B
Feed-box
22 Gear 27 M2.25 20° 45 3027C
23 Gear 21 M2.25 20° 45 3025C
24 Gear 21 M2.25 20° 45 3018C
Paired 18 M2.25 20° 45
25 3026C
Gear 30 M2.25 20° 45
28 Gear 22 M2.25 20° 45 3007C
Paired 15 M2.25 20° 45
27 3006C
Gear 22 M2.25 20° 45

10/09/2014



Page 25

Instruction Manual for AL-336D (L682D)

Continuing
28 Gear 23 M2.25 20° 45 30098
29 Gear 17 M2.25 20° 45 3016C
30 Gear 15 M2.25 200 45 3014C
31 Gear 11 M2.25 20° 45 4028
32 Rack M2.25 20° 45
Lead Single o N
33 Sorew thread 8T.Plor 3mm |29° or 30 45
Single -6-
34 Halfrut | 4 rand ZQSn6-6-3
' Single o
35 Worm thread MS2 20 45
6 Vgggr” 24 MS2 20°. |ZQSn6-6-3| 4017
37 Gear 15 M2 20° . 45 4030
38 Gear 50 M2 20° ZQSn6-6-3| 4029
39 Gear 25 M2 20° 45 4014
Apron Left
Single €
40 | Nut thre%d 10TP.L.2mm ZQSn6-6-3 {}223
Single
41 Screw 10T.P.L.2mm 45
thread
42 Gear 14 M2 20° 45 4019
43 Gear 51 M2 20° 45 4013
44 Gear 43 M2 20°¢ 45 5127
45 Gear 25 M2 20° 45 4010
46 Gear 48 M2 20° 45 4012
Single
47 Screw thread 10T.P.L.2mm 45
Single
48 Nuf thread 10T.P.L.2mm ZQsn6-6-3
. Left
Rod Single
Tail 49 screw thread 10T.PL.2mm 45 Rggg
stock . . Left
50 Nut Single | 4orp | 2mm ZQSn6-6-3| hand
thread tread
Gear 22 M1.25 20° 3076C
Gear 24 M1.25 20° 45 2002C
Gear 26 M1.25 20° 45 3075C
Change Gear 44 M1.25 20° 45 3077C
gear Gear 48 vi1.25 20° 45 3039C
Gear 52 M1.25 . 20° 45 3039C
Paired
Gear 127(120) M1.25 20 45 3078C

10/09/2014



Page 26 Instruction Manual for AL-336D (L682D) 10/09/2014

25908

Fig. 11 Transmission system

2-810} 2-8102

EE g Y SN
4 {
ooy /S oy

¥ig.12 Bearings Distribution



Page 27

Instruction Manual for AL-336D (L682D)

BEARING DISTRIBUTION (See Fig.12)

‘Form5
TYPE Name Specification Qty Installation
60104 |Ball bearing single row 20x42x12 1
60105 [Single row ball bearing with shield 25x47x%12 1
304 Single row ball bearing with shield 20x52x15 1
104 Single row ball bearing 20%42x12 2 Headstock
105 Single row ball bearing 25%17x12 2
204 Single row ball bearing 20x47x14 1
D7211  |Single row taper roller bearing 55x%100%22 1
D7212 |Single row taper roller bearing 60x110%22 1
102 Single row ball bearing 15%32x9 3
103 Single row ball bearing 17x35%10 8
7000103 (Single row bail bearing 17%x35x%8 1
Feedbox
8103 Single row pillow block bearing 17x32%8 1
8104  |Single row pillow block bearing 20x35x10 1
8101  |Single row pitlow block bearihg 12x26x%9 2
Carriage
8102  |Single row pillow block bearing 15%28x9 2
8101  (Singie row pillow block bearing 12x26%8 1 Tail stock
60103  |Single row ball bearing 17x35x10 2 Change

gear

10/09/2014



Page 28 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 29 . Instruction Manual for AL-336D (L682D) 10/09/2014

BED ASSEMBLY

BED ASSEMBLY
NO. | - NAME QTy NOTE | NO. NAME QTY | NOTE
1 Lathe bed 1 10047 4 Screw 6 MEx15
2 Screw 6 M12 x40 5 _Pin 6 5x20
3 Rack gear 1 1009 6 Rack gear 2 101




10/09/2014

Instruction Manual for AL-336D (L682D)

Page 30

HEAD STOCK




Page 31

Instruction Manual for AL-336D (L682D)

HEAD STOCK

No. NAME QTY NOTE No. | NAME | QTY NOTE
1 Spindle 1 2034 34 | Circlip 1

2 Lock pin 3 2035 35 Gear 1 2022
"3 | spring | 3 | o6xaxz2 | 36 | Gear | f 2020
4 Screw 3 M8x16 37 Gear 1 2021
5 Cover 1 2038 38 | Circlip 1

6 Qil seal 1 2006 39 : Bearing 1 6104
7 Bearing 1 D7212 40 Cover 1 2009
8 Gear 1 2031 41 Qil seal 1 2009A
9 Gear 1 2030 42 Key 1 8x108
10 Gear 1 2029 43 | Screw 2 M3x8
11 Nut 1 2024 44 | Qil seal 1

12 Gear 1 2008 45 Fascia 1 2055
13 Bearing 1 D7212 46 Screw 6 M3x8
14 Nut 2 2007 47 Screw 2 M6x12
15 Cover 1 2005A 48 | Washer | 2 2003
16 Oil seal 1 2023 49 Gear 2 2026
17 | Screw | 4 M8x16 50 | Circlip | 1 25
18 Screw 2 M8x8 51 | Bearing 1

19 Coliar 2 2025 52 Shaft 1 2027a
20 Screw 4 M8x16 53 Circlip 1 42
21 Screw 2 M3x8 54 | Bearing 1

22 Key 1 8x45 55 | Circlip 1 20
23 | Key 1 8x80 56 | Oiiseal | 1 D20%40x%10
24 Shaft 3 2037 57 | Cover 1 2004A
25 Screw 5 M8x16 58 | Qil seal 2 2066
26 Cover 1 2040 59 Gear 1 2002B
27 Oil seal 1 2028 60 Screw 3 M6x115
28 Bearing 1 61 Key 1 C5x8
29 Shaft 1 2039 62 Key 1 C5x20
30 Gear 1 2017 63 Cover 1 2063
3 Key 2 5x18 64 Circlip 1

32 Gear 1 | 2015 65 ¢ Bearing 1

a3 Gear 1 2016 66 Shaft 1 2010B

10/09/2014



Page 32

Instruction Manual for AL-336D (L682D)

10/09/2014

No. NAME QTy NOTE No. | - NAME QTY NOTE
67 Key 1 5x80 95 Headstock 1 2033
68 Key 1 ChH=24 96 Pin 2 4x24
69 Gear 1 2019 97 QOil seal 7 16x2.4
70 Gear 1 2018 98 Shaft 2 2046
71 Gear 1 2013 99 Shaft arm 2 2042
72 Circlip 1 47 100 Pin 3 4x24
73 Bearing 2 101 Circlip 3

74 Circlip 1 102 Shifter 2 2041
75 Cover 1 2012B 103 Key 2 5x16
76 QOil seal 1 D25%40x10 || 104 Handle 3 2058
77 Screw 4 MEx20 105 Boss P 2059
78 Puliey 1 2014 106 Ball 4

79 Washer 1 2011 107 Spring 4 1%6x20
80 Screw 1 M8x20 108 Gear 2 2047
81 Cil seal 1 109 Screw 4 M8x3
82 Screw 1 MEx8 110 Screw 2 M12%25
83 Shaft 1 2001 111 Screw 4 M3x6
84 Circlip 2 47 112 Fascia 2 2060
85 Gear 1 2032 113 Screw 2 MEx20
86 Bearing 1 114 Gear 2 2061
87 Circlip 1 115 Screw 1 M6&x8
88 Screw 6 M6x30 116 Shift arm 1 2054A
89 Screw 2 M6&x20 197 Collar 1 2079
90 Screw 1 M16%1.5 118 Shifter 1 2048
91 Qil seal 1 16x2.4 119 Shaft 1 2052
92 Screw 1 M16x%1.5 120 Pin 1 5x40
93 Cover 1 2044 121 Boss 1 2051
94 Oil seal 1 2062




Page 33 Instruction Manual for AL-336D (L682D) 10/09/2014

GEAR BOX




Page 34

Instruction Manual for AL-336D (L682D)

10/09/2014

-
GEAR BOX
No. NAME QTyY NOTE. No. NAME QTY NOTE.
i 1 Qil Cup 1 21 Boss 1 2057
2 Circlip 1 22 Pin 1 5x40
3 Gear 3 3015 23 Gear Box 1 3001.
4 Bushing 3 3016 24 Screw 3 MBx8
5 Washer 1 3024 25 Spring 2 1x4 5x7
) Gear 1 3023 26 Sted Ball 2
7 Shaft 1 3022 27 Screw 2 M10x%30
8 Key 1 5x10 28 |Spring washer; 2
9 Cover 1 3031 29 Feed Rod 1 1006
10 Screw 3 M6x 16 30 Shaft 1 3047
11 Guide Screw 1 1005 31 Gear 1 3004
12 Sheath 2 3084 32 Plate 1 3029
13 Bearing 4 8103 33 Screw 4 MBx16
14 Pin 2 5%35 34 Shaft 1 3039
15 Shaft 1 3028 35 Circlip 1
16 Key 2 5x14 36 Shifter Arm 1 3040
17 Gear 1 3026 37 Pin 1 5x30
18 Nut 4 M12 38 Shifter 1 3041
19 Washer 4 3025 392 Bushing 1 3019
20 Lever 1 6056 40 Screw 1 MEx12




Page 35 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 36 Instruction Manual for AL-336D (L682D) 10/09/2014

GEAR BOX- 1




Page 37

Instruction Manual for AL-336D (L682D)

GEAR BOX-1I

No. NAME QTY | NOTE No. NAME QTY NOTE
1 Oil Cup 1 29 Gear 1 3026C
2 Screw 7 M6x12 30 Gear 1 3007C
3 Cover 1 3034B 31 Washer 1 3008C
4 Qil seal 1 3035C 32 Circlip 2

5 Bearing 8 33 Bearing 1

6 Key 1- - 5x13 34 Gear 1 3009B
7 Shaft 1 3041B 35 Key 1 C5x40
8 Key 3 6x90 36 Shaft 1 3019C
9 Geér 2 30058 37 Shaft 1 3004B
10 | Washer | 2 | 30868 | 38 Key 1 5x35
1 Screw 1| wmexs | 30 Girclip 1

12 Gear 1 3027C 40 Gear 1 3006C
13 Key 1 6x15 41 Pin 2 5x25
14 Key 1 6x35 42 Gear 1 3018C
15 Shaft 1 3067C 43 Bearing 1 8103
16 Gear 1 3025C 44 Cover 1 3084D
17 Bearing 3 45 Oil seal 1 3068D
18 Cover 3 7 3017B 45 Bearing 1 8104
19 Cover 2 30448 47 Shaft 1 3021C
20 Oil seal 2 3046B 43 Nut 2 M20x1.5
21 Washer 1 3045B 49 Pin 1 65x25
22 Shaft 1 30338 50 Bushing 1 3020D
23 Gear 1 3029B 51 Fasica 1 3060D
24 Gear 1 3031B 52 Oil seal 1 3071D
25 Gear 1 3032B 53 Cover 1 30598
26 Gear 1 30038 | 54 Cover 1 3042C
27 Washer 1 3030B 55 Oil seal 1 3070C
28 Gear 1 3002B 56 Gear box 1 3001C

10/09/2014



Page 38

Instruction Manual for AL-336D (L682D)

No. NAME QTY | NOTE No. NAME 1QTY NOTE
57 Screw 3 MiGx12 85 Shifter 3 30498
58 Pin - 2 5x25 86 Cover 1 3061B
59 | Spring washer 2 87 Screw 8 M8x 16
60 Screw 2 , 10x30 88 Oil window 1

61 Screw 1 M6x12 89 Shifter 1 3062B .
62 Washer 1 6%x32x5 90 Shifter arm 1 3063B
63 Bushing 1 3024C 91 Boss 2 3057C
64 Gear 1 | soteCc | 92 Shaft 3056C
65 Screw 1 | M6x16 | 93 Oil seal 2 16x2.4
66 Shaft 1 3015C 84 Hand wheel 2 3054C
67 Oil seal 1 22x265 ¢ 95 Key 2 5x8
68 Gear 1 3014C 96 Washer 2

69 Cover 1 3022F 97 Screw 2 Mex10
70 Oil seal 1 30860 98 Lever 2 3051C
71 Screw 5 M6x25 99 Key 2 5x8
72 Shaft 1 3013E 100 Pin 1

73 QOil seal 1 125%40x10| 101 Shifter arm 1 3058C
74 Screw 2 M16x1.5 | 102 Screw 4 M35
75 Washer 2 103 Ball 4 15
76 Qil seal 2 16x2.4 | 104 Spring 4 1x5x14
77 Screw 1 M6x10 105 Screw 4 M8x5
78 Pasition piece 1 3012E 106 Pin 2 MEx25
79 | Support 1 | 7003C | 107 | Shifterarm | 2 3065C
80 Screw 2 M4x20 108 Sign board 2 2060
81 Screw 8 M8x16 || 109 Shaft 1 3011D
82 Knob 2 M8x40 110 Screw 2 M4 x40
83 QOil seal 2 | 25%2.65

84 Shifter Arm 1 3053B

10/09/2014



Page 39

Instruction Manual for AL-336D (L682D)

GEAR BOX-1I

10/09/2014



Page 40 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 41 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 42 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 43

Instruction Manual for AL-336D (L682D)

GEAR BOX- Il
NO. NAME QTY NOTE NO. NAME QTY NOTE
1 Oil cup 1 26 Gear 1 3003B
2 | Screw 7 | mext2 | 27 | Washer | 1 30308
3 Cover 1 3034B 28 Gear 1 30028
4 Oil seal 1 3035C 29 Gear 1 3026C
5 Bearing 8 89103 30 Gear 1 .3007C
6 Key 1 5x13 31 Washer 1 3008C
7 Shaft 1 30418 32 Circlip 2
8 Key 3 6x90 33 Bearing 1 89103
9 Gear 2 30058 34 Gear 1 30098
10 Washer 2 30668 35 Key 1 C5%40
11 Screw 1 M6x8 36 Shaft 1 3019C
12 Gear 1 3027C 37 Shaft 1 30048
13 Key 1 6x15 38 Key 1 5x35
14 Key 1 6x35 39 Circlip 1
15 Shaft 1 3067B 40 Gear 1 3006C
16 Gear M 3025C 41 Pin 2 5x6
17 Bearing 3 89102 42 Gear 1 3018C
18 Cover 3 3017B 43 Bearing 1 8103
19 Cover 2 30448 44 Cover 1 3084D
20 Oil seal 2 30468 45 Oil seal 1 3068D
21 Washer 1 30458 46 Bearing -1 8104
22 Shaft 1 3033B 47 Shaft 1 3021C
23 Gear 1 3029B 48 Nut 2 M20x1.5
24 Gear 1 3031B 49 Pin 1 ExB
25 Gear 1 30328 50 Bushing 1 3020E

10/09/2014



Page 44

Instruction Manual for AL-336D (L682D)

NO. | NAME QTY | NOTE | NO. NAME QTY | NOTE
51 Fascia 1 3060E 76 Screw 8 M8x15
52 Qil seal 1 3071D 77 Screw 1 MBEx10
53 Cover 1 3059D 78 |Position piece 1 3012D
54 Cover 1 3042C 79 Support 1 7003B
55 Oil seal 1 3070C 80 Screw 2 M4x20
56 Gear box 1 3001C 81 Shatft 1 3011D
57 Screw 6 M6x%12 82 Gear rack 1 3050C
58 Pin 2 5x25 83 Gear rack 2 3049C
59 |Spring washer 2 84 Shaft 2 3088A
60 Screw 2 M10%30 85 Qil seal 4 12%1.8
61 Screw 1 MBx12 86 Screw 2 M4x6
62 Washer 1 6x32%5 87 Gear rack 1 3062C
63 Bushing 1 B1260 88 Screw 12 M3x6
64 Gear 1 3016C 89 Sign board 4 2080
65 Screw 1 M6x16 90 Screw 4 M8x6
66 Shaft 1 3015C 91 Spring 4 1x5x%25
87 Oil seal 1 22%2.65 92 Steel ball 4 25
68 Gear 1 3014C 93 Screw | 4 M6x10
69 Cover 1 3022F 94 Washer 4
70 Oil seal 1 3086D 95 | Hand wheel 4 3054F
71 Screw 5 M6x%25 96 Key 4 5x8
72 Shaft 1 3013E 97 Gear 4 3088
73 Oil seal 1 18%30%10 | 98 Oil window 1 A12
74 Screw 2 M16x1.5 99 Oil seal 47 16%2.4
75 Washer 2

10/09/2014



Page 45 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 46 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 47 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 48 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 49 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 50 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 51 Instruction Manual for AL-336D (L682D) 10/09/2014

SADDLE




Page 52

Instruction Manual for AL-336D (L682D)

SADDLE

NO. NAME QTY NOTE NO. NAME QTY | NOTE
1 Saddle 1 5101 28 Press plate 1 5131
2 Screw 8 M5x132 29 Press plate 2 5116
3 Wipper 1 5108 30 Key 1 5%20
4 Cover 1 5106 31 Press plate 1 5129
5 Screw 1 M3x3 32 Pin 1 3x20
6 Press plate 2 5130 33 Index ring 1 5124A3
7 Press plate 2 5110 34 Leaf spring 1 4037
8 Wipper 2 5109 35 Hand wheel 1 5122A
8 Screw 1 5113 36 Washer 1 5028
10 Screw 1 5128 37 Screw 1 M6x16
11 Pin 2 6x45 38 Hand 1 4033
12 Screw 4 M10x30 39 Lever 1 4032
13 Oil cup 5 40 Bearing 1 8102
14 Screw 2 5115 41 Bracket 1 5125A
15 Tool post 1 5102 42 Screw 2 M8x30
16 Screw 1 M6x12 43 Washer 1 5126
17 Bushing 1 5105 44 Guide screw 1 5103A3
18 Gib 1 5114 35A Collar 1 5122
19 Screw 2 M4x12 | 36A Nut 1 5121
20 Nut 1 5104A2 | 37A Screw 1 M6x6
21 Gear 1 5127 41A Bracket 1 5125A-
22 Screw 1 M6x8 44A | Guide screw 1 5103A2
23 Screw 7 M8x25 45 Rivet 2 2%4
24 Nut 4 M8 46 Scale 1 5133A2
25 Screw 4 M8x25 47 Bracket 1 5120
26 Press plate 2 5112 48 Pin 1 4x20
27 Wipper 1 5111

10/09/2014



Page 53

Instruction Manual for AL-336D (L682D)

TAIL STOCK

TAILSTOCK

NO. NAME QTY NOTE NO. NAME QTY | NOTE
1 Handle 1 4033 17 Nut 1 6012
2 Lever 1 4032 18 Quill 1 6013
3 Nut 2 M10 19 Tail stock 1 6001
4 Washer 1 A10 20 Lock screw 1 6022
5 Hand wheel 1 8005 21 Handle 1 6021
6 Leaf spring 1 4037 22 Shaft 1 6017
7 {index ring 2 8010 23 Handle 1 6004
8 Screw 4 MBx16 24 Pin 1 %30
9 Brackset 1 6011 25 Collar 1 6018
10 Qil cup 1 26 Screw 1 | M10x50
1 Bearing 1 27 Screw 1 6003
12 Key 1 4x15 28 Base 1 6002
13 | Guide screw 1 6006 29 Shaft 1 6019
14 Lack nut 1 6023 30 | Base shoe black 1 6020
15 Qil cup 1 31 Nut 1 M12
16 Screw 2 M6x8

10/09/2014



Page 54

Instruction Manual for AL-336D (L682D)

CHANGE GEAR

CHANGE GEAR

NO. | NAME | QTY | NOTE | NO. NAME QTY | NOTE
1 Screw 2 MEx12 12 Circlip 1
2 | Washer 2 | 2003 | 13 Washer 1
3 Gear 1 2002C 14 Screw- 1 M10x%45
4 Key 1 Cox8 15 Washer 1 3037A
5 Nut 2 M10 16 Gear 1 3038C
6 Washer 1 3035 17 Key 1 5x18
7 Gear 1 3038C 18 Washer 1 3034B
8 Bearing 1 19 Change gear 1 3076C
9 Collar 1 3033 20 Change gear -1 3075C
10 Quadrant 1 3043B 21 Change gear 1 3077C
11 Screw 1 3034 22 Change gear 1 3078C

10/09/2014



Page 55

Instruction Manual for AL-336D (L682D)

CONTROL SWITCH ASSEMBLY

CONTROL SWITCH ASSEMBLY

NQ. NAME QTY | NOTE § NO. NAME QTY NOTE
1 Guide screw 1 10038 12 Pin 1 4x20
2 Rod 1 10068 13 Bracket 1 1014B
3 Bracket 1 1012 14 Spring 1 1.2%8.10
4 Pin 2 6x65 15 Screw 2 M6x15
5 Screw 2 M8x60 | 16 Bracket 1 1015B
6 Oil cup 2 17 Handie baill 1 M10=32
7 Ball 1 18 Handle 1 1016
8 Pin 1 4%20 19 Circlip 1
9 Bushing 1 10358 20 Spring 1 1x65x30
10 Feed rod 1 1010 | 21 - Screw 1 M8x10
11 Key 1

10/09/2014



Page 56

Instruction Manual for AL-336D (L682D)

BED AND DRIVE ASSEMBLY

BED AND DRIVE ASSEMBLY

NO. NAME QTY NOTE NO. NAME QTY NOTE
1 Cover 1 1021 9 Screw 1 MEx8
2 Screw 2 1002 10 Motor 1
3 Nut 2 1001 11 Spacer 4 28
4 Trestle 1 1024 12 Screw 4
5 Washer 3 1013 13 Nut 2 M6
8 Screw 3 - 14 Screw 2 MBx45
7 Key 1 8x40 15 Screw 2 M8=30
8 Pulley 1 1003A5

10/09/2014



Page 57 Instruction Manual for AL-336D (L682D) 10/09/2014

SPECIAL ACCESSORIES




Page 58

Instruction Manual for AL-336D (L682D)

10/09/2014

SPECIAL ACCESSORIES--BASE PART
NO. NAME QTY | NOTE { NO. NAME QTY | NOTE
1 Chip guard 1 1023 31 Back plate 1 8601
5 Screw 4 MEx16 32 Nut 4 M6E
3 Qil pan 1 1022 33 Right bracket 1 8603
26 Left cabinet 1 8400 45 Right cabinet 1 8500
29 Left bracket 1 8602 51 Screw 4 MEx16
\
30 Serew 4 - MBx16
- i
SPECIAL ACCESSORIES--BRAKE PART
NO. NAME QTY | NOTE | NO. NAME QTY | NOTE
2 Open circlip 1 53 Spring pin 1 5x25
3 Brake block 1 54 Spring 1 1048
4 Shaft 1 1040 55 Shatft 1 1047
16 Screw 2 M6=12 56 Circlip 1 20
18 Screw 1 M4x1Q | 57 Shifter 1 1045
19 Draw rod 1 1043 58 Shatt 1 1052
20 Bracket 1 1053 | 59 Screw 1 MBx30
21 Pivat 1 1042 60 Draw rod 1 1054
22 Pin 1 8x20 61 Spring pin 1 5x40
23 Shifter 1 1041 62 Shaft 1 1049-1
24 Washer 2 63 Screw 1 MGx12
25 Open clip 2 2.5%18 | 64 |Connecting sleeve 1 1049-3
27 Draw rod 1 1044 65 Shaft 1 1049-2
28 Screw 1 M10x30 || 66 Paddle 1 1050
52 Shaft 1 10561 67 Spring pin 1 4x25




Page 59

Instruction Manual for AL-336D (L682D)

SPECIAL ACCESSORIES--COOLING PART

NO. NAME QTY NOTE NO. NAME QTy NOTE
6 Coolant pipe 1 39 Filter 1 9203
g Screw 4 M5x12 40 Pipe 1 9204
10 |Pipe connecting| 1 9206 41 Hooping 1
1 Washer 1 g207 42 Pine 1 16x1000
14 Bracket 1 9208 43 Coolant 1
15 Shaft i 21’\06011 44 Screw 4 M5x10
17 Scre;rv 2 MBx=35 48 Pipe 1 M16x15
34 | Coolant pipe 1 47 Metal pipe 1 8x1800
35 Coolant pipe 1 48 Cover 1 9210
36 Screw 4 MBx12 49 Pipe 1 9206
37 Cover 1 8201A 50 | Coolant box 1 9209
38 Papet lining 1 9205

SPECIAL ACCESSORIES--LIGHTING PART
NO. NAME QTY NOTE NO. NAME QTY NOTE
7 Working lamp | 1 13 Screw 2 M5x12
12 Bracket 1 7015

10/09/2014



Page 60

Instruction Manual for AL-336D (L682D)

STEADY REST

10/09/2014

5
o

-

STEADY REST

NO. NAME QTY | NOTE [ NO. NAME QTY | NOTE
1 Knob 3 8205 1 Hex screw nut 1 M6
2 Screw 3 M6x8 || 12 Screw 1 M6x25
3 Coliar 3 8207 13 Base bedy -1 8201
4 Pressing lever 3 8206 14 Hex screw nut 1 M12
5 Pressing collar 3 8208 15 Washer 1 12
6 Pressing base 3 8209 16 Pressing plate 1 6020
7 Upper body 1 8202 17 Square ad bolt 1 M12x60
8 Screw 3 MEx10 | 18 Spring pin 1 4x%25
9 Screw 3 M6x16 | 19 Locking lever 1 8203
10 Hex screw nut 3 M6 20 Locking screw nut 1 8204




Page 61 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 62 Instruction Manual for AL-336D (L682D) 10/09/2014



Page 63

Instruction Manual for AL-336D (L682D)

PROTECTING COVER

PROTECTING COVER
NO. NAME QTY | NOTE | NO. NAME QTY | NOTE
1 Nut 1 M6 5 Shaft 1 8902
2 Screw 1 M6 16 6 Protecting cover 1 8603
3 Switch box 1 8901 7 Pin 1 M4 %12
4 Screw 2 M6x 45

10/09/2014



Page 64

Instruction Manual for AL-336D (L682D)

GUARD

GUARD

NO. | NAME QTY | NOTE j NO. NAME QTY | NOTE
1 Lefi box 1 1120 5 Apron 1 4000
"2 , Down board 1 1118 6 Bracket 1 1012
3 Up board 1 17 7 Gear Box 1 3000
—L; Right box 1 1110

10/09/2014





